
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2016 

Integrating Spray Aeration and Granular Activated Carbon for Integrating Spray Aeration and Granular Activated Carbon for 

Disinfection By-Product Control in a Potable Water System Disinfection By-Product Control in a Potable Water System 

Angela Rodriguez 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 
[...]
to control DBPs, distribution system management targets the DBP formation factors water pH, 



9 

temperature, and contact time. As previously stated, DBP formation and speciation is affected in 

large part by water pH. Alkaline waters favor TTHM formation, acidic water favor HAA5 

formation, and neutral waters yield the highest formation potential (Crittenden, et al., 2005; Kim, 

et al., 2002). The addition of a pH adjustment step before or after disinfection can help utilities 

control DBP formation and speciation throughout their distribution system. 

Furthermore, DBP formation is a continuous reaction between available NOM and 

disinfectant. As long as there is disinfectant residual and NOM in the water, DBPs will continue 

to form, albeit less amounts will form. Thus, tactics such as reducing water age by eliminating 

dead ends in a pipeline and employing routine flushing events can help control DBP formation. 

Finally, although usually not economically feasible, DBP formation can be control by reducing 

distribution system water temperatures. Colder water temperatures inhibit DBP formation as 

reaction rates, which are temperature dependent, are reduced. 

Removing Precursors and DBPs 

The last two strategies for DBP control available to utilities are to improve the removal of 

DBP precursors and remove formed DBPs. Although these two strategies can be more effective at 

successfully controlling DBPs in a distribution system, they generally require larger capital 

investments and increased O&M costs. Improved removal efficiencies for DBP precursors has 

been shown to be possible with enhanced coagulation, granular activated carbon (GAC) filtration, 

and membranes (Badawy, et al., 2012; Kim & Kang, 2008; Reckhow & Singer, 1990). 

Technologies available for the removal of formed DBPs include GAC filtration, biologically active 

GAC filtration, and spray aeration (Kawamura, 2000). Although GAC and biologically active 

GAC filtration can be used to treat TTHMs and HAA5, spray aeration is an effective technology 

for TTHM removal only due to their favorable Henry’s Law constants (Clark, et al., 1994; 



10 

Nicholson, et al., 1984). However, Duranceau and Smith (2016) found that TTHM removal 

efficiency through spray aeration decreases in the presence of bromide. 

Applicable DBP Treatment Technologies 

GAC Technology 

In response to stricter regulations for organic contaminants and DBPs, GAC filters became 

a popular treatment choice in drinking water treatment. GAC treatment is governed by the 

principles of adsorption, where the organic contaminant in water is the adsorbate and the GAC is 

the adsorbent (Sawyer, et al., 2003). There are two types of adsorption, physical adsorption and 

chemical adsorption or chemisorption. In drinking water treatment, physical adsorption is the main 

pathway for removal of contaminants and is limited by the absorbent’s surface area and the mass 

transfer rate (Crittenden, et al., 2005). Physical adsorption relies on weak forces, such as van der 

Waals forces, to bind and trap organics in the pores of the absorbent. Although the bound organics 

are free to move along the surface of the GAC granule, the van der Waals forces are strong enough 

to form superimposed layers of contaminants on each site, increasing the removal capacity of the 

media (Crittenden, et al., 2005; Sawyer, et al., 2003). 

In terms of operations, there are three important treatment concepts in a GAC system: (i) 

the mass transfer zone (MTZ), (ii) breakthrough, and (iii) exhaustion. GAC systems are similar in 

nature to sand filters, with the exception that they tend to have longer lengths. The MTZ on a GAC 

contactor unit is the area of media where equilibrium has not been reached and the adsorbate is 

being actively transferred, or deposited, on the absorbent (Reynolds, et al., 1996). As the sites on 

a GAC unit become saturated, the MTZ continuously moves down the GAC contactor column 

until breakthrough occurs. Breakthrough is defined as the point at which the concentration of the 

contaminant in the effluent reaches a preset value (Reynolds, et al., 1996). Contaminant removal 



11 

continues to occur inside the contacting bed after breakthrough until the entire bed is saturated and 

equilibrium is reached. 

Once equilibrium has been reached, due to the reversible nature of physical adsorption, 

contaminants can at times leach off of the absorbent and return to the water stream. Thus, effluent 

contaminant concentrations become nearly equal to influent contaminant concentration and the 

bed is said to have reach exhaustion (Reynolds, et al., 1996). An exhausted GAC contactor may 

still have contaminant removal capacity through biological degradation of organics as opposed to 

physical adsorption of organics. Although less efficient, biologically active GAC contactors have 

been shown to reduce TOC concentrations and thus extend the life of the bed (Netcher & 

Duranceau, 2016; Crittenden, et al., 2005). Whether the removal technique is biological 

degradation or physical adsorption, GAC contactors need to be frequently backwashed to maintain 

adequate operating pressure drops as the filter becomes clogged with suspended matter and 

biological growth (Hendricks, 2006).  

The major drawback to GAC treatment is the high O&M costs associated with regeneration 

or replacement of the media (Kawamura, 2000). GAC filter bed life is largely dependent on 

influent water quality. At approximately $2,000 per ton, GAC replacement costs can quickly 

render the technology economically impractical to implement (Kawamura, 2000). Another 

drawback to GAC is the requirement of lined steel contactors due to corrosive nature of damp 

carbon (Hendricks, 2006). Nevertheless, GAC is a powerful technology for the control of organics, 

DBP precursors, and DBPs and breakthrough models have been established (Sulaymon, et al., 

2010; Zachman & Summers, 2010). 



12 

Spray Aeration Technology 

Due to the significant O&M costs associated with GAC treatment for the removal of DBP 

precursors, the use of spray aeration for the control of TTHMs in distribution system water is 

increasing in popularity. Spray aeration has been employed at WTP to remove strippable 

contaminants from water, such as hydrogen sulfide. When spray aeration systems are implemented 

in tanks throughout a distribution system, the technology has been shown to decrease TTHM 

concentrations in water (Cecchetti, et al., 2014; Brooke, et al., 2011). This phenomenon can be 

explained through Henry’s Law (Equation 1), which governs constituent equilibrium 

concentrations in gas-liquid interfaces (Sawyer, et al., 2003).  

𝐾𝐾𝐻𝐻 = 𝑃𝑃𝑔𝑔𝑔𝑔𝑔𝑔
𝐶𝐶𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒

 (1) 

Where: 

KH is the Henry’s Law Constant at a given temperature 

Pgas is the partial pressure of the constituent above the liquid 

Cequil is the concentration of the dissolved constituent in liquid at equilibrium 

In the case of dilute solutions and low gas pressures, the concentration of a dissolved 

constituent in a volume of liquid is directly proportional to the partial pressure of the constituent 

in the gas phase above the liquid (Ghosh, et al., 2015). The noticeable decrease in TTHM 

concentrations before and after spray aeration is due to the favorable Henry’s Law constants 

associated with the TTHM species. Table 2 includes a list of Henry’s Law constants for the 

regulated TTHM species. Chloroform, with has the highest Henry’s constant of the four species, 

is the most volatile while bromoform is the least volatile. Waters whose chemistries favor 

chloroform formation can achieve high TTHM removal efficiencies with spray aeration treatment. 



13 

Table 2:  Henry's Law Constants for Selected THM Species at 20°C and 1 atm pressure 

Species Name Chemical 
Formula 

Henry’s Law Constant 
(Dimensionless) Source 

Chloroform CHCl3 0.1500 Ghosh, et al., 2015 
Bromodichloromethane CHCl2Br 0.0656 Ghosh, et al., 2015 
Dibromochloromethane ChClBr2 0.0321 Ghosh, et al., 2015 

Bromoform CHBr3 0.0219 Ghosh, et al., 2015 
 

The spray aeration process can also be described by Two-Film theory (Equation 2), which 

describes the mass transport of solute across a gas-liquid interface using equilibrium principles as 

a driving force, to strip TTHMs from water (Hendricks, 2006). In Two-Film theory, the solute is 

transferred from the water to the air-water interface through diffusion driven by the concentration 

gradient between them. Afterwards, a concentration discontinuity occurs at the air-water interface 

based on Henry’s law and the partitions of air (Crittenden, et al., 2005). Subsequently, the 

concentration gradient between the solute in the air-water interface and the air drives the solute to 

diffuse into the air. Once the solute reaches the air, the compound is said to have been stripped 

from the water and the treatment is complete.  

𝑁𝑁𝐴𝐴 = 𝐾𝐾𝐿𝐿(𝐶𝐶𝑏𝑏 − 𝑦𝑦𝑏𝑏/𝐻𝐻) (2) 

Where: 

NA is the mass flux of constituent A across air-water interface 

KL is the overall mass transfer coefficient 

Cb is the liquid-phase concentration of constituent A in the bulk solution 

Yb is the gas-phase concentration of constituent A in the bulk solution 

H is the dimensionless Henry’s Law constant 

Diffusion driven processes are heavily reliant on concentration gradients and temperature 

to achieve high removal rates. Thus, the placement of the spray aeration unit in the distribution 



14 

system and the use of air circulators can significantly increase removal rates and decrease TTHM 

concentrations for consumers. However, as previously mentioned, DBPs are formed continuously 

as long as there is NOM and disinfectant residual in the water. Therefore, careful consideration 

should be taken into the re-formation of TTHMs after spray aerations in particularly long 

distribution systems (Duranceau and Smith, 2016; Smith, 2015).  



15 

CHAPTER 3: EXISTING CONDITIONS 

 In contrast to groundwater WTPs, compliance with the Stage 2 D/DBP Rule has been more 

elusive for WTPs treating surface water. DBP formation potentials tend to be significantly higher 

for surface water plants due to the increased organic loading the treatment plant receives. Although 

there are several strategies for controlling DBPs, the effectiveness of their implementation is site 

specific. With this in mind, the University of Central Florida (UCF) partnered with the County of 

Maui DWS to assess the effectiveness of two DBP control methods – DBP precursor removal and 

TTHM removal – for a full-scale volcanic surface water treatment plant. 

Pi’iholo WTP 

 The Pi’iholo WTP is an 8.0 MGD surface water treatment plant located at an elevation of 

approximately 2,860 ft on the slopes of Mount Haleakala on the island of Maui (Figure 3). Six raw 

water intakes throughout the Makawao State Forest watershed, and an additional intake fed by the 

Waikamoi Reservoirs’ overflow pipe, supply water to the 50 MG Pi’iholo raw water reservoir. 

Depending on raw water quality conditions, aluminum chlorohydrate (ACH) and/or polymer are 

added for coagulation and flocculation prior to filtration using anthracite-sand media filters. 

Historically, the filtered water was disinfected with chlorine and pH adjusted with soda ash 

(Na2CO3) to 8.8 pH units prior to being gravity fed into the distribution system (Figure 4).  



16 

 

Figure 3:  Pi'iholo WTP (Map adapted from Google Images) 

 

Figure 4:  Historical Pi'iholo WTP Treatment Train Schematic 

Distribution 
System 

Clearwell 

Na2CO3 Cl2 

Anthracite 
Filtration Coagulation 

Flocculation 

Filter Backwash 

Waste 

Raw Water 

ACH / Polymer 

 50 MG 
Reservoir 

Decant 

Backwash Lagoon 



17 

Due to high DBP levels and the enactment of the Stage 2 D/DBP Rule, the Pi’iholo WTP 

anthracite-sand filters were refurbished in May of 2014, and a 4.0 MG GAC system installed in 

March of 2015 (Figure 5). Figure 6 illustrates the current treatment train used at the Pi’iholo WTP, 

with the new GAC bypass. A fraction of the anthracite filter effluent is treated by parallel GAC 

trains composed of two vessels in series each. The effluent from the two GAC trains is mixed and 

blended back with the remainder of the anthracite filter effluent prior to disinfection and pH 

adjustment. The main objective of the GAC system is to reduce DBP precursors and thus control 

HAA5 formation in the distribution system. Pi’iholo WTP supplies water to the Lower Kula 

distribution system, but can also feed the Makawao distribution system and be pumped into the 

Upper Kula distribution system.  



18 

 

Figure 5:  Pi'iholo WTP 4.0 MG GAC System 

 

Figure 6:  Current Pi'iholo WTP Treatment Train Schematic 

Distribution 
System 

Clearwell 

Na2CO3 
Cl2 

Anthracite 
Filtration 

Coagulation 
Flocculation 

Filter Backwash 

Waste 

Raw Water 
ACH / Polymer 

 50 MG 
Reservoir 

Decant 

Backwash Lagoon 

Vessel 
4 

Vessel 
3 

Vessel 
2 

Vessel 
1 

GAC Bypass 

GAC Filtrate 



19 

Lower Kula Distribution System 

 The Pi’iholo WTP is the mid-elevation plant (2860 ft) serving the Lower Kula system in 

Upcountry Maui. In the Upcountry system, the three distribution systems are interconnected and 

are able to transfer water during times of drought. Although the Makawao and Lower Kula systems 

operate using free chlorine as the secondary disinfectant, due to high formation potentials, the 

Upper Kula system relies on chloramines for secondary residual. Pi’iholo has the ability to provide 

water to the three systems, but in times of drought, the Kamole WTP is used to supply water to 

both the Lower and Upper Kula systems. 

 

Figure 7:  Upcountry Maui Distribution System Map (Adapted from Davis, et al., 2008) 

Roughly serving a population of 7,000, the Lower Kula system has an approximate water 

age of 4 days measured from the Pi’iholo WTP to the furthest point in the system, which is the 

Hawaiian Homes Subdivision. In order to control TTHM levels throughout the Lower Kula 

distribution system, a GridBee® spray aeration system was installed at the first distribution system 

tank, Brooks Tank. The spray aeration system can operate at no capacity (offline), half capacity (1 

blower), and full capacity (2 blowers). Pilot tests performed by DWS with the help of UCF 

Pi’iholo WTP 

Makawao 

Kamole WTP 

Lower Kula 



20 

determined that TTHM levels would be primarily controlled through spray aeration and HAA5 

formation would be controlled through GAC (Rodriguez and Duranceau, 2016).   



21 

CHAPTER 4: METHODOLOGY 

 This research focused on the assessment of two DBP control technologies, GAC for DBP 

precursor removal and spray aeration for TTHM removal, on a full-scale surface water treatment 

plant.  

Experimental Set-up 

 To evaluate the cost effectiveness of the DBP control methods employed at the Pi’iholo 

WTP, the study was separated into two main objectives: (1) an assessment of the efficiency of the 

DBP control methods, and (2) an O&M cost analysis of the DBP control methods. Table 3 

summarizes the data gathering timespans, utilizing UCF and DWS datasets, used to achieve the 

research goals. As shown on Figure 8, spray aeration was evaluated for TTHM reduction, GAC 

for HAA5 reduction, and the concerted effort of both technologies for system DBP reduction. The 

development of a procedure to establish a treatment indicator parameter for DBP control 

maximization and O&M cost minimization was also studied. 

Table 3:  Data Gathering Timespan for Research Objectives 

Research Objective Data Gathering Timespan 

Efficiency assessment of DBP control methods 08/2011 to 08/2016 

Cost analysis of DBP control methods 08/2015 to 08/2016 



22 

 

Figure 8:  Experimental Set-Up 

Selected Water Quality Parameters 

 To achieve a comprehensive analysis of the DBPs formation in the Lower Kula system, 